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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.14 SPURIOUS EMISSION
RESULT: Passed

5.1.5 20DB BANDWIDTH
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NumBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to
the following appendix:

Appendix 1: Test result

2 Test Sites

2.1 Test Facilities

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China
FCC Reqgistration No. 688188

The tests at these test sites have been conducted under the supervision of a TUV
Rheinland engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Name of Equipment Manufacturer Model N?l?r:il‘;zclar Calill;:laetion

carrier frequencies separated/ hopping channel number/ dwell time/ maximum peak output

power/100kHz bandwidth of frequency band edge/ Spurious Emissions at Antenna Port/

Restricted Bands

Receiver R&S ESU26 100526 2016-03-08
Conducted Emissions

EMI Receiver R&S ESCI 100529 2016-03-24
L.I.S.N SCHWARZBECK NSLK 8127 8127450 2015-08-18
Radiated Spurious Emissions

Receiver R&S ESU26 100526 2016-03-08
Loop antenna R&S HFH2-Z2 881058/58 2016-04-17
soonical Log-periodic | £7g | INDGREN 3142C 00075971  |2016-04-17
Horn antenna SCHWARZBECK BBHA9120D D752 2017-03-03
Ef:__gg].ggﬁrz) SC;’STee:zr}ﬁzDireC“O”S PAP-0126  [25002 2016-01-03
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2.3 Traceability
All measurement equipment calibrations are traceable to NIM (National Institute of

Metrology) or where calibration is performed in other countries, to equivalent nationally
recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basic using in house standards or comparisons.

2.5 Measurement Uncertainty

Uncertainty for conducted emissions measurements is 2.40dB.

Uncertainty for radiated emissions measurements is 4.40dB (30M-1GHz) and 4.40dB (>
1GHz).

The reported expanded uncertainty is based on a standard uncertainty multiply by a
coverage factor k=2, providing a level of confidence of approximately 95%.

2.6 Location of original data

The original copies of test data taken during actual testing were attached at Appendix 1
of this report and delivered to the applicant. A copy has been retained in the TUV
Rheinland (Guangdong) file for certification follow-up purposes.

2.7 Status of facility used for testing

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
163 Ping Yun Rd, West of HuangPu Ave, Guangzhou, Guangdong, P.R.China. whose
registration number is 688188.
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3 General Product Information

3.1 Product Function and Intended Use
The EUT is a “Bluetooth Speaker” with Bluetooth 2.1 +EDR, which is intended to enable

Bluetooth connectivity with Notebook or smart phone, and play the music from Bluetooth
device.

For more details refer to the Technical Documentation or User manual.

3.2 Ratings and System Details
Table 2: Rating of EUT

Kind of Equipment Bluetooth Rock Speaker
Type Designation ITSB-358P
FCC ID BUQBR90P
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Table 3: Technical Specification of Bluetooth (BDR & EDR)

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Bluetooth Core Version

2.1+EDR

Channel separation

1MHz

Extreme Temperature Range

-10°C to +40°C

Operation Voltage

DC 5V, 1A

Operation Voltage
(Adapter YN6W-050100UU)

100~240Vac, 50/60Hz;

Modulation

GFSK, 8DPSK, m/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0 dBi

RF Output Power

0.00164W (2.150dBm)

Table 4: RF channel and frequency of Bluetooth (BDR & EDR mode)

RF |Frequency] RF |Frequency| RF |Frequency| RF |Frequency
Channel| (MHz) |[Channel| (MHz) | Channel (MHz) | Channel (MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00 / /
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, Traditional Bluetooth
1. Transmitting on low channel
2. Transmitting on middle channel
3. Transmitting on high channel
B. On, Traditional Bluetooth on Hopping channel
C. On, Bluetooth connecting mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

1. Block Diagram

2. Circuit Diagram

3. Operation Description
4. PCB Layout

5. BOM

6. FCC label and location
7. User Manual

8. Internal Photos

9. External Photos

10. Application form
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software
Test operation refers to test setup in chapter 5.

All testing were performed according to the procedures in ANSI C63.4: 2009 & ANSI
C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Kind of Equipment | Manufacturer Model Name S/N
Notebook Lenovo E46A EB24320428
AC/DC Adapter Yingna YN6W- /
050100UU
iPhone Apple A1586 /

4.4 Countermeasures to achieve EMC Compliance

The test sample, which has been tested, contained the noise suppression parts as
described in the technical document. No additional measures were employed to achieve
compliance.
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4.5 Test set-up

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

Spectrum

EUT it

Analyzer
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test Specification

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limits . the use of antennas with directional gains that

do not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 0 dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

For more details, refer to EUT photo.
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5.1.2 Peak Output Power

RESULT: Passed
Test Specification

Test standard . FCC Part 15.247(b)(1) & (b)(3)
Basic standard :  ANSI C63.10: 2013

Limits : BDR/EDR: 0.125 Watts

Kind of test site :  Shielded Room

Test Setup

Date of testing ;17 Jul, 2015 & 29 Jul, 2015
Power supply : 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel . Low/ Middle / High

Ambient temperature : 28.2°C

Relative Humidity 61 %

Atmospheric pressure . 101 kPa
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Table 5: Test result of Peak Output Power, GFSK

Channel Peak Output Power Limit
Channel Frequency
(MHz2) (dBm) (W) (W)
Low Channel 2402 2.150 0.00164 0.125
Middle Channel 2441 1.450 0.00140 0.125
High Channel 2480 0.730 0.00118 0.125

Table 6: Test result of Peak Output Power, m/4DQPSK

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.490 0.00141 0.125
Middle Channel 2441 0.800 0.00120 0.125
High Channel 2480 -1.770 0.00067 0.125
Table 7: Test result of Peak Output Power, 8DPSK
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.970 0.00157 0.125
Middle Channel 2441 1.260 0.00134 0.125
High Channel 2480 0.570 0.00114 0.125
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5.1.3 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Passed
Test Specification

Test standard : FCC Part 15.247(d)

Basic standard :  ANSI C63.10: 2013

Limits . 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the
radiated emission limits specified in 15.209(a)

Kind of test site :  Shielded Room
Test Setup

Date of testing : 15 Jul, 2015
Power supply : 120Vac, 60Hz
Operation mode : A (See 3.3)

Test channel . Low / Middle / High
Ambient temperature : 238.2°C

Relative Humidity : 61%

Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, compliance is achieved as well.

For the measurement records, refer to the appendix 1.
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5.1.4 Spurious Emission

RESULT: Passed
Test Specification

Test standard :  FCC Part 15.247(d), FCC Part 15.205
Basic standard :  ANSI C63.10: 2013

Limits :  Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic chamber

Test Setup

Date of testing . Refer to the appendix 1.

Power supply : 120Vac, 60Hz

Operation mode : A(See 3.3)

Test channel . Low/ Middle / High

Ambient temperature . Refer to the appendix 1.

Relative Humidity . Refer to the appendix 1.

Atmospheric pressure . Refer to the appendix 1.

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find
the orientation that has the maximum emission, which is the orientation shown in the test
setup photos.

Testing was carried out within frequency range 30MHz to the tenth harmonic. For details
refer to appendix 1. The Radiated Emissions testing was performed in the X, Y and Z axis
orientation. The worst-case Axis orientation is recorded in this test report. Due to the
small size of the product and that there are no inductive components of significant size,
9kHz to 30MHz frequency range is not tested based on technical judgment.

For the measurement records, refer to the appendix 1.
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5.1.5 20dB Bandwidth

RESULT:

Test Specification

Test standard
Basic standard
Kind of test site

Test Setup
Date of testing
Power supply
Operation mode
Test channel

Ambient temperature

Relative Humidity

Atmospheric pressure

Passed

FCC Part 15.247(a)(1)
ANSI C63.4: 2003
Shielded Room

15 Jul, 2015
120Vac, 60Hz

A (See 3.3)

Low / Middle / High
25 °C

60 %

101 kPa

Table 8: Test result of 20dB Bandwidth, GFSK mode

Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1085.4 / Pass
Mid Channel 2441 1070.9 / Pass
High Channel 2480 1070.9 / Pass
Table 9: Test result of 20dB Bandwidth, SDPSK
Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1353.1 / Pass
Mid Channel 2441 1353.1 / Pass
High Channel 2480 1215.6 / Pass
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5.1.6 Frequency Separation

RESULT: Passed

Test Specification

Test standard . FCC Part 15.247(a)(1)

Basic standard :  ANSI C63.10: 2013

Limits . 2 25kHz or 2/3 of 20dB bandwidth, whichever is
greater

Kind of test site :  Shielded Room

Test Setup

Date of testing : 15dul, 2015

Power supply : 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel :  Low/ Middle / High

Ambient temperature : 28.2°C

Relative Humidity : 61%

Atmospheric pressure : 101 kPa

Table 10: Test result of Frequency Separation

Measured
ch Channel | o nnel Limit
annel Frequency Separation (kHz) Result
(MHz) (MHz2)

Low Channel 2402

: 1.0 Pass
Adjacency Channel 2403
Adjacency Channel 2442 ' 20dB bandwidth

High Channel 2480

: 1.0 Pass
Adjacency Channel 2479
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5.1.7 Number of Hopping Frequency

RESULT: Passed
Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard :  ANSI C63.4: 2003

Limits I >15 non-overlapping channels
Kind of test site :  Shielded Room

Test Setup

Date of testing : 15 Jul, 2015

Power supply :  120Vac, 60Hz

Operation mode . B (See 3.3)

Ambient temperature : 238.2°C

Relative Humidity 61 %

Atmospheric pressure : 101 kPa

Table 11: Test result of Number of hopping frequency

Measured Quantity of

Frequency Range Hopping Channel

Limit Result

2400 to 2483.5 MHz 79 =215 Pass
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5.1.8 Time of Occupancy

RESULT: Passed
Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard :  ANSI C63.4: 2003

Limits © 0.4s

Kind of test site :  Shielded Room

Test Setup

Date of testing : 15dul, 2015

Power supply : 120Vac, 60Hz

Operation mode : A (See 3.3)

Test channel . Low/ Middle / High
Ambient temperature : 28.2°C

Relative Humidity 61 %

Atmospheric pressure . 101 kPa

Table 12: Test result of Time of Occupancy, 8DPSK mode

Data Pulse | Measured | | .,
Channel Mode width Dwell time (s) Result
(ms) (s)
DH1 0.391 0.132 0.4 Pass
Low Channel DH3 1.601 0.225 0.4 Pass
DH5 2.783 0.281 0.4 Pass
DH1 0.413 0.132 0.4 Pass
Mid Channel DH3 1.406 0.225 0.4 Pass
DH5 2.632 0.281 0.4 Pass
DH1 0.405 0.130 0.4 Pass
High Channel DH3 1.406 0.225 0.4 Pass
DH5 2.632 0.281 0.4 Pass
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Table 13: Test result of Time of Occupancy, GFSK mode

Data Pulse | Measured | | .,
Channel Mode width Dwell time (s) Result
(ms) (s)
DH1 0.413 0.132 0.4 Pass
Low Channel DH3 1.558 0.249 0.4 Pass
DH5 2.974 0.317 0.4 Pass
DH1 0.384 0.123 0.4 Pass
Mid Channel DH3 1.580 0.253 0.4 Pass
DH5 2.748 0.293 0.4 Pass
DH1 0.399 0.128 0.4 Pass
High Channel DH3 1.580 0.253 0.4 Pass
DH5 2.748 0.293 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.9 Conducted Emissions

RESULT: Passed
Test Specification

Test standard : FCC part 15.207
Basic standard :  ANSI C63.4: 2009
Frequency range : 0.15—-30MHz
Limits : FCC Part 15.207(a)
Kind of test site :  Shielded Room
Test Setup

Date of testing : 15dul, 2015

Power supply : 120Vac, 60Hz
Operation mode : D (See 3.3)
Earthing : Not connected
Ambient temperature : 28.2°C

Relative Humidity 61 %

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix 1.
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6 Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Passed

Test Specification
Test standard :  FCC KDB Publication 447498 v05r02

The minimum distance for the EUT is less than 5mm.
Since maximum peak output power of the transmitter is 1.64mW <10 mW.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication
447498 D01 General RF Exposure Guidance v05r02.
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7 Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Conducted Emissions
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
W Tel (86)020-38699560

Hutp: fwvon grgtest com
Radiated Emission Measurement
Fite 120150716 TUVELE; Data :#48 Date: 2015-9-24 Time: 19:45:22
0.0 dBUW/m
| Limill —
Maiger —_
-
] I
a0 y
i |
N
& v
12 ; M_JM
3 Ll
Al % | ,N.N“"’*‘M
A I f
! nl/\\n. I\ vf“'»-fﬂJM*w
oo
30000 40 S0 60 70 80 Nz 300 400 500 600 700  1000.000
Site Chamber #1 Polarization. Horizontal Temperature; 23.2
Limit (RE)FCC PART 15 class B 3m Power: AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Reck Speaker Distance; 3m Test Result: Pass
MIN: ITSBO-358P
Mode: GFSK-2402
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv daim dBuvim dBuVvim g8 Detecior cm cegrea  Comment
1 373509 818 1493 2311 4000 -16.89 peak
2 41.0951 994 1293 22.87 4000 -i7.13 peak
3 437155 727 1202 1929 4000 -20.71 peak
4 47,5601 742 1062 1774 4000 -2226 peak B
5 82,4923  10.31 8.82 1913 4000 -20.87 peak
"8 * 853210 16.50 913 2563 4000 -14.37 peak

*Maximum data  xOver limit  !:over margin

File ;20150716 TUV i I5\Data #48 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (86)020-38699560

Radiated Emission Measurement
File :20160718TUVHLES Data :#47 Date: 2015-9-24 Time: 19:42:08
800 dBW/m
Limit1: —_
Morgine  —
; !
40 | ‘
1.2 ,5: o [
’ M‘k’ Jorsrrts
M . e
A T
; ,us-ij
JVMM'” Wi it
0.0 )
0000 40 50 &0 /0 80 IMHz) 300 400 600 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature. 23.2

Limit: (RE)FCC PART 15 class B 3m

Power.  AC 120V/80Hz

Humidity: 56.0 %

EUT: Bluetooth Reck Speaker Distance: 3m Test Result: Pass
M/MN: ITSBO-358P

Mode: GFSK-2402

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment  Limit Over Height Degree
MHz “dBuV d&im  oBuVim  dBuMim dB  Detector  cm cegree  Commert

1 335479 1421 17.02 3123 4000 -877 peak

2 * 373508 1802  14.93 3285 4000 -7.05 peak

3 35.2885 11.15 13.75 2490 4000 -1510 QP

4 408848 13.08 13.02 2610 4000 -1380 QP

5 459833 2126 1118 3245 4000 -7.55 peak )

8 49.7470  20.90 983 3073 4000 -927 peak 5
*:Maximum data  x:Over imit  !:over margin

File :20150716 TUV i 15\Data #47

Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (86)020-386%9980
Http:ivoerw. gratest.com
Radiated Emission Measurement

Flle :20150T18TUVH LS Data #50 Date: 2015-9-24 Time: 19:49.59

800 dBlN/m
Lmit1: —_
Maigme  —

5 i ' BN

—

-‘NM
123, 3
4%"\/;‘“
|1 M .J"f-r\ﬂ"
\
r"\l.\. el J L T )
a0
30000 40 o0 MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarizaticn: Horizontal Temperature: 23.2
Limit {(RE)FCC PART 15 class B 3m Power: AC 120V/EQHZz Humidity: 55.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2441
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit Over Height Degree
MHz SV dm  dBUMim  dBuvim 98  Detector  ¢m degree  Commant

1 377730 850 1467 2317 4000 -1683 pesk

2 39.7324 908 1348 2255 4000 -1744 peak
T3 420292 974 1262 2236 4000 -17.64 peak
] 452145 1001 1147 2148 4000 -1852 peak
e
6

* 853210 14.13 913 2326 4000 -16.74 peak
2500772  6.08 1370 19.78 46.00 -2622 peak

*Maximum data  x:Over limit  l:over margin

File :20150716TUV{#Hi/5\Data :#50 Page: 1
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GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Tel (86)020-38593980
Hitpi/fveww.grgtest com
Radiated Emission Measurement
File :20150716TUVHE Data 948 Date: 2015-3-24 Time: 19:47:01
80.0 dBuV/m
Limet1: _
Margin: -
[ ]
40 | |
- ([ |
{ 3\» s ’;v*" M
f. . ok ’_,WJ
it
R L WraLh poat
'p’ Lﬂc \,»,Mq,,.pfq A A
0.0
30000 40 S0 &0 70 00 (MHz) 300 400 500 GO0 708  1000.000
Site Chamber #1 Polarization: Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetcoth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2441
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment  Limit Over Height Degree
' MHz dBuv dBim dBuVim d8uVim dB Detector cm degree  Comment

1 33.9479 1406 17.03 3109 4000 -891 peak

2 * 379859 1853 1455 3308 4000 -692 peak
3 404081 11.74 13168 2490 4000 -1510 QP

4 454694 1939 1137 3076 4000 -9.24 peak

5

6

404683 20,08 993  30.01 4000 -99% peak
526226 1745 929 25674 4000 -13.25 pesk

“Maximum data  x:Cver limit  l:over margin

File ;20150716 TUVEL$\Data #49 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699860

Hitp:ihwww.gratest.com
Radiated Emission Measurement
File ;20150716 TUVHLE Data :#52 Date: 2015-8-24 Time: 19:54:36
00.0 dBuV/m
Limit p—
Matger —_
= L
aw i |
T
]
st
1 23 4 *w’uﬁ’w
[ MM'M
’l“ ,.rl\' 1
Wiy, , ‘1\,«' um‘m»/w"’w
00
Jo000 40 60 70 00 NHz) 300 400 500 600 700 1000000
Site Chamber #1 Polarization: Horizontal Temperature; 23.2
Limit: (RE)FCC PART 15 class B 3m Power.  AC 120VI80Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N; ITSBO-358P
Mode: GFSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ment  Limt Owver Height Degree
MHz dBuv daim dBuVim asuvim de Datector cm B_eg'ee Comment
1 330479 513  17.03 2216 4000 -17.84 peak
2 39.0684 858  13.88 2247 4000 -17.53 peak
3 415506  7.90 1277 2067 40.00 -19.33 peak
4 82.0300 1249 878 2127 4000 -18.73 peak
T 5 * 853210 1476 913 2389 40.00 -16.11 peak
867716  12.87 929 2216 4000 -17.84 peak

‘ ®

*Maximum data  x.Over limit  l:over margin

File :20150716TUV i 15\Data #52 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38589980

Hitp:fevaw. grgtest. com
Radiated Emission Measurement
Flle 201507 16T UV i3 Data #51 Date: 2015-9-24 Time: 19:53:04
B0.D dBGW/m
Lim#l: -
Maegin: —
]
40 [ i
2 3 A |
1 i .ﬂ 5 ™ "%
.’v‘l l&‘ ; % ‘ s d’"‘"“"
| N
J Nle ¥ RN
an
30000 4 60 60 70 @0 MHz) 300 400 500 G00 700  1000.000
Site Chamber #1 Polarzation:  Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m Power. AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result Pass
M/N: ITSBO-358P
Mode: GFSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Facter ment  Limit  Over Height Degree
MHz dBuV dBim  oBuVim  dBuvim  dB8  Deteclor  cm degree  Comment
1 341392 1238 1692 2930 40.00 -1070 peak =
2 37.5614 18.40 14.80 33.20 4000 -6.80 peak
3 * 413267 2062 1286 3348 4000 652 peak
4 47.0286 2026 10.80 31.06 4000 -8.94 peak
5 51.1646 18.83 953 2836 4000 -1164 peak
i 843675 1264 803 2187 4000 -1833 peak

“Maximum data  x:Over limit !:over margin

File :201507 16 TUV il i§\Data ‘451 Page: 1
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GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (85)020-38699560

Hitp:/hweew.grglest.com
Radiated Emission Measurement
File ;20150716 TUVHLE Data #54 Date: 2015-9-24 Time: 20:08:51
80.0  dBuWV/m

| Limit1: _

Limiathe
i

1 2 Apeak
b T .
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M,M"’ e i ey
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o S —

b\ S P et

Y TV S o

e
Yoda
---_...x...,-J-N‘"')J“
0o
1000,000 2000 3000 MHz) %000 GOCO 7000 6900 9000 18000.000
Site Chamber #1 Polarization: Horizontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/iS0Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode; GFSK-2402
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit Over Height Degree
- MHz dsuv dB/m  dBuvim  dBUVim 0B Ostector  cm degree  Comment

"1 5949590 2038 1281 4219 7400 -31.81 peak
2 7675878 2871 1413 4284 7400 -31.16 peak
3

* 1338217 2685 2018 47.03 7400 -2697 peak

*Maximum data  x:Over limit  !:over margin

Fils :20150716TUV i i5\Data #54 Page: 1
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GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38639960
Hutp:/Awway. grgtest.com
Radiated Emission Measurement
Filo :20150T1BTUVILS Dala (463 Date; 2015-6-24 Time: 20:07:50
B0.0  SBuV/m
Limit1: —_
2 3 "‘v/“ = Jpuak
- i : -vv..-./*‘%‘w"'\« { «-"”‘“"wf i
e e e '
A o~ YA NJAVE
w""w PR [de S e o ST R
e o SN AL "',-,.-,.—wa._ _\L j /W./ '
,,.rr-"""wv. $
[ AN e Y e ‘
0.0 ’
1000000 2000 3000 [MHz) 5000 (OGO 7000 8000 900010000 10000.000
Site Chamber #1 Polarization; Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power; AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: m Test Result; Pass
M/N: ITSBO-358P
Mode: GFSK-2402
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ~ment Limit Over Height Degree
MHz dBuV d98m  dBuvim  oBwim dB  Detector  em degree  Commant
1 3334496 3106 747 3853 7400 -3547 peak
2 5922095 2947 12.80 4227 7400 -31.73 peak
3 ¢ 7568951 2857 1418 4275 7400 -31.25 peak
*Maximum data  x:Over limit  !:over margin

File :20150716TUV i 2§\Data :#53 Page: 1
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GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp:/fwviw.grgtest.com
Radiated Emission Measurement
File 20180T18TUVHLES Dala :#55 Date: 2015-9-24 Time: 20:13:33
80.0 dBu/m
Limit1 —
Z—y
' : ,\,»’\/K % WOV o
40 hIL oA L\’u\u"’\gv*’*w
MJ'A R Py A . Jave
{ J‘V”dv” | K\\,, "h\-,___.-"__./‘*"(' = e
Adadetob p rn b | PO 7S i, o
,_,ﬂ LM»-'%,\_M“
'{‘_,.de"
0.0
1000.000 2000 3000 (MHz) 5000 G000 7000 8900 900010000 10000.000
Site Chamber #1 Polarizaticn: Horizontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance; 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2441
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit Over Height Degree
MHz dBuV dBim  dBuvim  o8uvim  dB  Detecter  em degree  Comment
1 5949580 3053 1281 4334 7400 -3066 peak
2 * 1332032 2741 2011  47.22 7400 -26.78 peak
3 14886.57 2855 1734 4583 7400 -28.11 peak
“Maximum data  x:Over limit !.over margin
File :20150716TUV i k5\Dala 455 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD
Tel (86)020-38699960
i

Hitp:/fweww grgtest.com
Radlated Emission Measurement
File :20150718TUVEH % Data #56 Date: 2015-8.24 Time: 20:14:49
90.0 dBuV/m
Limal: —
ey
2 3
1 jF\ ¥ . fpeak
i el B T
= Mr“*“»ad’-"’w Wﬁ'i"\\««f‘“h”"”
w‘w,.\‘b,d‘-._w r'-./‘h.‘ + o Aave
Nﬁ*’ ANt —— R Y,
‘-vvw'\.a..,{vv.\&w*' /_.--/ e o ke RS
I,y
N
0o
1000.000 2000 3000 {NHz} 5000 6000 7000 90003000 16000.000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
MIN: ITSBO-358P
Mode: GFSK-2441
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor —ment  Limit Over Height Degree
Mz dBuv dBim  ¢BuVim  dBuVim dB  Detector em degree  Comment
1 7605097  28.41 14.17 4258 7400 -31.42 peak
2 1325877 2652 2005 4657 7400 -2743 peak S
3 * 14478.53 29.92 17.16 47.08 7400 -26.92 peak
"Maximum data  x:Over limit l:over margin

Fite :20150716 TUVHIA5\Data [#56

Page: 1
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5 Z R EROLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST GUANGZHOU GRG MET S

Tel (86)020-38699960

Radiated Emission Measurement

File :20150716TUVH IS Data #58 Time: 20:21:08
800 dBNV/m
Limat1: —
s
3
Vf(" (peak
n )
@ e ah V(-J)’V I\v Voo M
) ol
e M ertp? Wl N
w it b
N
'\'\-’V\ -, "/‘M Ao JM
_,-\J-"’
el AAAANY
a.0
1000.000 2000 3000 6000 7000 6OOO 5000 10000.000

Site Chamber #1

Limit: {(RE)FCC PART 15 class B 3m_PEAK

EUT: Bluetooth Rock Speaker
M/N: ITSBO-358P

Mccde. GFSK-2480

Note:

Temperature: 23.2
Humidity: 56.0 %
Test Result: Pass

AC 120V/60Hz

Reading Correct Measure-

No. Mk,  Freq. Level Factor
T MHz  @8w  dam
4547.902 3008  10.31
6004.963 29.04 12.83

(DM—II

ment

Antenna Table
Height Degree

dBuVim
40.39

degree  Comment

41.87
4813

* 1363242 2640 1973

*Maximum data  x;Over limit !lover ma

File ;20150716 TUV I }§\Data #58

rgin
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp:/fwwiw grgtest.com

Radiated Emission Measurement

File 20150716 TUVTLE Data :#57 Dale: 2015-8-24 Time: 20:18:13
200 dEN/n
Limit]: —
TRRES
&
1 2 . puak
¢ p e AT
" wf-\amw} i e
Lo rt ity daa ™ AN AVG
i o A W N
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L ".'M \f/'“". il ool
P St b OO " " |
At
Pt e L ot r\"'-' -
0.8
1000000 2000 3000 (NHz) 5000 G000 7000 BOOD SO0010000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power.  AC 120V/80Hz Humidity: 586.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit Over Height Degree
MRz dBUV diBim  4BuV/m  dBuVim o8 Oelester  cm degree  Comment
1 5949590 29.03 1281 41.84 7400 -32.16 peak
2 7675878 2806 1413 4219 7400 -3181 peak
3 * 1325877 27.02 2005 47.07 7400 -2683 peak

*:Maximum data

Fite :20150716TUVEL§\Data #57 Page: 1

x:Over limit  l:over margin
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Test Report No.

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
GRGTES] Tel (86)020-38699560

Hutp /v, grgtest.com
Radiated Emission Measurement
Flle :20150716 TUVH 3 Data :#59 Date: 2015-8.24 Time: 20:24:00
200  dBuV/m
Limat1: —_
Limads
2
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stV |
P r-'-"'/“'w .
0o
1000.000 2000 3000 (NHiz) 5000 6000 7000 80003000 18000000
Site Chamber #1 Polarization: Horizontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: 8DPSK-2402
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Owver Height Degree
MHz d8uV dBm  o8uVim  dBuvim dB  Deleclor  tm degree  Commant

1 7747318 2893 1408 4302 7400 -30.98 peak
2 * 1307580 2728 1985 4713 7400 -2687 peak
3 16407.38  26.51 1805 4456 7400 -29.44 peak

“Maximum data  x:Over limit  lover margin

File :20150716TUV A 15\Data #59 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (86)020-38699960
Hitp./Awww. grglest.com

Radiated Emission Measurement

Fiie :20150716TUVTH I Data #80 Date: 2016-8-24 Time: 20:25:23
BOO  dBuV/m
Limith: =
Limita
»
1 X peak
A \U Al WS
o (VSN w’w‘"‘»m“{\“‘"ﬁ""'k\ ol A B
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\.vmrﬂrwmwﬂ*‘/ i g ol
Lt o =
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oo
1000000 2000 3000 (MHz) 5000 6000 7000 B0OGA 500010000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit: {RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: 8DPSK-2402
Naote:
Reading Correct Measure- Antenna Table
No. Mk, Freq. Level Factor ment  Limit  Over Height Degree
= MHz @Bu ¢8m  ¢BUVim  dBuVim dB  Oetecior  om degres  Comment
1 7640405 28.02 1415 4217 7400 -31.83 peak
2 1170007 27.88 17.41 4529 7400 -28.71 peak
3 * 1356042 2624 2001 4625 7400 -27.75 peak
*Maximum data  x;Overlimit !:over margin

File -201507 16 TUVRIi§\Data 460

Page: 1




Produkte
Products

Appendix 1

A_ TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16069377 001

Seite 15 von 60
Page 15 of 60

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.LTD

Tel (86)020-38699960
Radiated Emission Measurement
Fiie ;201507 16TUVILE, Data 462 Date: 2015-8-24 Time: 20:28:30
80.0  dBuV/m
[ Limit1: J—
1 }h\“}’ ,5, peak
| o R i |
40 i - ,,.}'Nn.e‘«*"j Mo b’
A sw'-w-\,\..\(w)"’ AL pave
| J‘/.W e y_/"\-._d-«*/"“" o o
WN/'\ ’«_J\’M\—v -~
[NW [ e —
.f,.,\.\fn‘
bt STY. o
0.0
1000000 7000 2000 [NHz) 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization: Horizontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/80Hz Humidity: 56.0 %
EUT: Bluetcoth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: 8DPSK-2441
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
Mrz dBuv g8im  dBuVim  dBuvim  dB  Delector cm  degree Comment
1 6202850 2012 1302 4214 7400 -31.86 peak N
2 * 1319749 26.75 19.98 4673 7400 -27.27 peak
T3 1633156 27.01 17.92 4493 7400 -2907 peak
*Maximum data  xOver imit  :over margin

File ;20150716 TUV#i I5\Data #62 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel {85)020-38598960

Hitp:/iwww.gratest.com
Radlated Emission Measurement
File 20150716 TUVEL Data #61 Date: 2015-9-24 Time: 20-26:57
800 @B /m
Lima: —
et
i—2
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KAk o
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| Mv"u‘.,.‘w"’ S
N"’v}wrf(‘\-%/ A
P"‘MM v 4 A% AN AVG
i A R By 0y v e [ p—
R At ANt AW Pass by ~mid O
v-’y s S
.~"J'H"
0.0
1000.000 2000 3000 (Miiz] 5000 6000 7000 6000 900010000 16000.000
Site Chamber #1 Polanzation:  Vertical Temperature; 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power.  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mcde: BDPSK-2441
Note;
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
3 Mbz dauy o8im dBuVim  dBUVW/m dB  Detecior om degree  Comment
1 1186379 27.88 1742 4530 74.00 -28.70 peak ' o
2 * 1332032 2638 2011 4648 7400 -27.51 peak
3 1502512 2899 1743 4442 7400 -2958 pesk o
"Maximum data  x:Overlimit !:over margin

File :20150716TUV R /§\Data :#61

Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38599560

Hitp:/iveww.gratest. com
Radiated Emission Measurement
Flie 20150716 TUVELE Data :#63 Date: 2015-6-24 Time: 20:30:01
800 BN/
Lmity: _
.
1
“’j puak
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M e ~ /‘”lh"‘ »‘\/'&-«""‘«J
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2 ‘f_.,.rl “"‘"Jd‘w“\\.vf’
v ou on
S | ot —-’~““"rﬂ- '
0.0
1000000 2000 3000 [MHz) 5000 G000 7000 0000 590010000 18000000
Site Chamber #1 Polarization. Horizontal Temperature: 23.2
Limit: {(RE)FCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance; 3m Test Result:  Pass
M/MN: ITSBO-358P
Mode: B8DPSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit Over Height Degree
MHz dBuV dBlm  dBuVim  d8uMim @B Defector  om degree  Commert

1271740 2687 1872 4539 7400 -2861 peak

.
T3 v 1344430 2747 2025 4742 7400 2658 peak
3 1369572 26,42 19.46 4588 7400 -28.12 pesk

*Maximum data  x:Over limit !.over margin

File : 201507 16 TUV# i5\Data :#63 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
W Tel (86)020-38699560
Htto:/fwwiwe gratest.com

Radiated Emission Measurement

Flle 201507 18TUVEii L% Data %54 Date: 2015-9-24 Time: 20:31:19
00 @W/n
Lim&1: _—
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0.0l 1
1000000 2000 3000 WHz) 5000 6000 7000 G000 900010000 18000.000
Site Chamber #1 Polarzation:  Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power.  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetcoth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: 8DPSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit Over Height Degree
MHz dBuV dB/m dBuvim  dBuvim 48 Dedector cm degree  Comment

1 6145661 2915 1297 4212 7400 -31.88 peak
T2 7640405 28.38 1415 4253 7400 -3147 peak
3 * 1277644 28.10 1893 4503 7400 -2897 peak

*Maximumdata x:Overlimit lover margin

File :201507 16 TUV I $\Data -fi64 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp:/iwwiw.argtest.com

Radiated Emission Measurement

File ;20150716 TUVEL S Data 265 Date: 2015-9-24 Tirne: 20:34:13
80.0 dBV/m
Limitl: =
3 2 3 = ik
et T
o s b s P v I s bt
pwfhwwwq.vﬂfw‘w* A AVG
a0 Y, el B
00
10000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization: Horizontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power:  AC 120V/80Hz Humidity: 56.0 %
EUT; Bluetooth Rock Speaker Distance; 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2402
Note;
Reading Correct Measure- Antenna Table
No. Mk, Freq. Level Factor ~ment  Limit  Over Height Degree
3 MHz 0BV dBm  dBUVim  dBuv/im  dB  Deteclor  cm degres  Comment
1 2407252 2766 2325 5091 7400 -23.09 pesk =
T2 2624929 2758 2422 5180 7400 -2220 pesk
3 * 2586708 2821 2477 5298 7400 -21.02 peak
*Maximum data  x:Over limit  l:over margin

File :20150716TUVHI%\Data #66 Pags: 1
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Tel (85)020-38899960
Http:iiwaww gratest.com

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Radiated Emission Measurement

File : 20150716 TUVHLS Dala :#65 Date: 2015-9-24 Time: 20:33:29
80.0  dBuV/m
Limat1: —
1 2 3 pook
; uww““’i l
AN P AN o fr o e el o aeteenetbibivd ave
) SUSENEORS. YO 0 tou=d
00
18000,000 20000 MHz) 26500,000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit; (RE)FCC PART 15 class B 3m_PEAK Power. AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetcoth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2402
Note;
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuV 48im  dBuVim  dBuVim dB  Detector  om degree  Comment
1 2523364 2779 2421 5200 7400 -2200 peak
2 2570725 2833 2462 5295 7400 -21.05 peak
3 ¢ 2563130 2908 2483 5391 7400 2009 peak
*Maximum data  x:Over imit  !:over margin

Flle :20150716TUVRI}§\Dala #65 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (B5)020-38695560

Hitp:ffwnane COMm
Radlated Emission Measurement
File ‘20150716 TUV 3 Cata 457 Diale: 2015-8-24 Tifre: 20:34:54
80,8 JBu¥im
Limit1: e
bt =
I — - - ——————————— 1 Fi paak
P K st
st gt e o e g e P AV
41 — _\_-z-"'""—”""_"- =
e TP Y N Py st T T
oo
18000000 20000 [WHiz] 26500000
Site Chamber #1 Polanzation:  Horizortal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Pawer:  AC 120VI60Hz Humidity: 58.0 %
EUT: Bluetcoth Rock Spaaker Distance: 3m Test Result:  Pass
M'N; ITSEQ-358P
Mode: GFSK-2441
Mate:
Reading Comect  Measure- _ Antenna Table
Mo, Mk,  Freq.  Lewvel Facter ment  Limit  Ower Height Deares
MHz dBuv dBim dBuWim  gBuWim 6B Deleslor | Em degree Commen

1 2413228 27.80 233 51.11 7400 -2289 peak
2 2405368  27.81 23.95 9177 7400 2223 peak
3 * 2626484 2843 2424 B2E7  TAOD 2133 peak

*Maximum data  xOwver limit  Lowver margin

File :201807 16TUVE SData #67 Page: 1




Produkte
Products

Appendix 1

A_ TUVRheinland®

Prifbericht - Nr.:
Test Report No.

16069377 001

Seite 22 von 60
Page 22 of 60

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO..LTD
Tel (86)020-38689980

Hitp:/fwvon.grgtest.com
Radlated Emission Measurement
File 201507 18TUVHLIR Data 268 Cale: 2015-9-24 Time: 20:35:40
0.0 JBuV/m
Limat1: —_
- — 2 3 qpeak
I W e I
M«»-*\Mwnw'\n‘"‘*h"
A s AN N g o et A P A AVE
40 i PR Rt
oo
18000.000 20000 {NHz) 26500.000
Site Chamber #1 Polarization: Vertical Temperature: 23.2
Limit: {RE)FCC PART 15 class 8 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %

EUT: Bluetooth Rock Speaker

Distance: 3m Test Result:  Pass
M/N:; ITSBO-358P
Mcde: GFSK-2441
Note:
Reading Ceorrect Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB/m aBuVim gBuvim  dB Detector cm degree  Comment
1 2410238 2750 2328 5078 74.00 -2322 peak -
2 2543779 2820 2438 6258 7400 -2142 peak
T3 ¢ 2506346 2818 2486 5304 7400 -2086 pesk x
*“Maximum data x:Overlimit  !l‘over margin

File :20150716TUV#i i5\Data #68

Page: 1
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Page 23 of 60

Tel (86)020-38699960

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Hutp:/Awww grgtest.com
Radiated Emission Measurement
File :20150716TUVIlLS Data #70 Date: 2015-9-24 Time: 20:37:31
800 dBN/m
Limitl: —_—

'rlA.‘

1

Fiie : 20150716 TUV#lim\Data #70

. WW‘*\,,«W.MN;MA”’!S‘“MMW J
P AN ot e A AL 1 [.dave
- gy e AR o
0.0
18000.000 20000 [MHz) 26500 000
Site Chamber #1 Polanzation: Horizontal Temperature; 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power. AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
T Mz dBUV @&im  dBuvim  gBUV/m  ¢8  Delectar  om degres  Comment
T1 2463097 2775 2371 51468 7400 -2254 pesk
2 v 2561523 2838 2481 6320 7400 -20.80 peak
3 2622223 2750 2513 5263 7400 2137 peak —
*Maximum data x:Over limt  l:over margin
Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Tel (86)020-38599960
Httpi/fvwvve grgtest.com
Radiated Emission Measurement
File : 20150716 TUVHLES Data :#89 Date: 2015-9-24 Time: 20:36:37
80.0  dBuV/m
Limit: —_
- 2 S - 3 posk
X et
X e et AN
ORISR W TR DR WP IO Loy bwve
40 —— _.__A,_.,‘-_‘_,'"‘w.» :
0.0
18000.000 20000 [MHz) 26500000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power; AC 120V/60Hz Humidity: 58.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: GFSK-2480
Note:
Reading Correct Measure- Antenna Table
No. Mk, Freq. Level  Factor ment Limit Over Height Degree
MHz dBuV dBim  dBuVim  dBuvim  ©B8  Detector on  degree  Comment
1 2178624 2840 2114 4954 7400 -2445 peak o
2 2220891 2837 2143 49.85 7400 -2414 peak
3 * 2588312 2883 2478 5361 7400 -2039 peak
“Maximum data  x:Over limit  |:over margin

File :20150716 TUV 1 i5\Dala #69 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
W Tel (B6)020-38550050

Hetp: o gratest.com
Radlated Emisslon Measurement
Fila 201 80716 TUVEL S Dot #74 Date: 2015-6.24 Tirne: 20:36:42
B0.0  dBu¥/m
{ Limit1: —

it

S 1

ol ot bt i
TP T U Wy
40 E——
e i
i.I.I:II
10000000 0000 [MHiz] ZE00.000
Site Chamber #1 Polarization:  Horzontal Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power,  AC 120VB0Hz Humidity: 55.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result:  Pass

MM ITSBO-358P
Mode: EBDPSK-2402

/[ =
Reading Correct Measure- Antenna Table
Mo. Mk,  Freg.  Lawval Factor  ment Limit ~ Ower Haight Degrea
MHz dBuy dBfm  dBuVim  dBuvim  dB Detectar  em degrea  Comemarn

1 24953688 2745 23.96 5141 7400 -22.59 pesk o

2 2623364 2008 2421 6320 7400 -20.711 pesk
3 * 2584737 2875 2484 5358 7400 -2041 peak -
“Maximum data  x:0Over limit  Lover margin

File - 20180716 TUVE ba\Drata #7171 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Tel (86)020-38699960
X/ .com

Radiated Emission Measurement

Foo 20150716 TUVLE Data 972 Date: 2015-9-24 Time: 20:29:33
80.0  dBuV/m
Limitl: —_—
emit~
ra— .
%, MMA‘*WRW‘ALV\’ pesh
WWN&,‘W"MW'W: i
MW\MWM».MAaMM"‘fW‘M i
40 ) PO et e
e NS S S SLPPRPP T o s o i co s
00
18000.000 20000 MHz) 26500.000
Site Chamber #1 Polarization: Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distance: 3m Test Result: Pass
M/N: ITSBO-358P
Mode: 8DPSK-2402
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
- MHz dBuv dBim  dBuvim  ©BuVim @B  Detector  om degree  Comment

1 2407252 2826 2325 5151 7400 -2245% peak
2 2506218 2795 2408 5201 7400 -21.99 peak
3 * 2583504 2894 2474 5368 7400 -20.32 pesk

*“Maximum data  xOver limt  l:over margin

File :20150716TUVHI &5\ Data #72 Page. 1
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Test Report No.

GUANGZHOU GRG METEROLOGY & TEST TECHNOQLOGY CO. LTD
GRGTEST Tel (85)020-35605360
Http:ffwwawr grgtest. cam

Radiated Emission Measurement

File 201507 1ETUVHLYS Ciala 74 Dale: 2015-6-24 Time: 20:40059
B0  dBuVim
Limit1: —_
2 3 —
B — 1 e = Y
T Tk Loy
MM-‘*HW«#“}W\J‘H
MWMM v
an m— B e i
T — it i a] |
e i ot i |
|
|
i
[aRi] .
15000.000 20000 [WHz] 6500, 000
Site Chamber #1 Polarization: Horizontal Temperature; 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Powar.  AC 120W/E0HzZ Humidity: 56.0 %
EUT: Bluatoath Rock Speaker Distance: 3m Test Rasult:  Pass
MM ITSBO-358P
Mode: BDPSK-2441
Mote:
Reading Comect Measure- Amtenna Table
Ma, Mk, Fraq. Lenvel Factor ment Lirmnit Crver Heigh‘l Dagrea
- MHz BuY dBim  cAuwm | oEwem | dB | Delclar | om degres Cammenl

1 23a7E122 2726 2296 5022 7400 2378 peak
2 2441616 2770 2353 5123 T400 -2277 pesk
T3 v 2493621 2004 23085 5285 7400 -21.01 pesk

“Maximum data  w:Ower limit  over margin

File : 20750716 TUVRIL\Data #74 Page: 1




Produkt Appendix 1 . .
Procucts PPenar /A TOVRheinland®
Prufbericht - Nr.: Seite 28 von 60

16069377 001 Page 28 of 60

Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,.LTD
Tel (86)020-38699960
/

Htto:/Awww. grgtest.com
Radiated Emission Measurement
File ;20150716 TUVH Data :#73 Date: 2015-8-24 Time: 20:40:20
00.0  dBuV/m
Limet1: _
123 2
3 G
w.,\,*-rmwwmw.w.anM'
© o IO ¢ e AVE
A=A, ASRS . A ‘_'#‘___._A.r"""‘.)b ...#.W‘\“"-‘“\«-.A.‘.M-‘.. 2 o
0.0
18000.000 20000 Miiz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 23.2
Limit: {RE)FCC PART 15 class B 3m_PEAK Power.  AC 120V/60Hz Humidity: 56.0 %
EUT: Bluetoocth Rock Speaker Distance: 3m Test Result: Pass

M/IN: ITSBO-358P
Mode: 8DPSK-2441

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV ¢Bm  ¢SuVim  dBuVim  dB  Detector em degres  Comment

1 25138.97 27.77 2412 5189 7400 -2211 peak
2 2528061 2828 2425 5253 7400 -21.47 peak
3 * 25803.03 2831 2471 5302 7400 -2098 peak

“Maximum data  x:Over limit  l:over margin

File :20150716TUV#i i5\Data :#73 Page: 1
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Test Report No. g

RGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
G W Tel (35)020-38699980

Hitpeiivewaw grgtest com
Radiated Emission Measurement
Fila ;201 50716 TLVHL B Dlada #7915 Dafe: 2015-8-24 Time: 20c41:41
800 dEuMim

Limit1: —

DU WY NV
)
W.WW
bt b, i, g el et VG
40 = - — EPE, S i it
fmty = S e e I S et Sl T
0.0
1E000.000 20000 [Hiiz) 25500000
Site Charmbir #1 Bolarization: Horzomtal Temparatura: 23.2
Limit: (RE}FCC PART 15 class B 3m_PEAK Power:  AC 120WI80Hz Humidity: 56.0 %
EUT: Bluetooth Rock Speaker Distanca: 3Am Test Result:  Pass
MMN: ITSBD-35BF
Moda: EDPSK-2480
Miite:
Reading Correct  Measure- Antenna Table
Mo, Mk.  Freg.  Level Factar  ment Limit  Over Hesght Degree
MHz 4B dBim  dBuMim  dBuMim  dB Delester | em dagrea  Comman

1 2524939 2783 2422 5205 7400 -2195 pesk
2 2581903 2845 2473 5318 74.00 2082 peak
3 * 2591523 2848 2481 5329 7400 -20.71 peak

*Maximum data  x:Ower imit  Dowver margin

File 1201507 16 TUVHI #\Data H#75 Page: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO..LTD
Tel (85)020-38695960

Hitp:/\www.grgtest.com

Radiated Emission Measurement

Eile :20150716TUVHLE Data :N76 Date: 2015-9-24 Time: 20:42:32
80.0 dBuV/m
Limit1: -
— 1 2 3
',0“\" e VoS puak
e NOU s AR
. M PR R O L i |
S e J
P st AAVE
HAT S ooy e o e e |
e A Wttt i A ot el I PSR
no |
18000.000 20000 NHz] 26500000
Site Chamber #1 Polarization: Vertical Temperature: 23.2
Limit: (RE)FCC PART 15 class B 3m_PEAK Power: AC 120V/60Hz Humidity. 56.0 %
EUT: Bluetooth Rock Speaker Distance: m Test Resultt Pass

M/N: ITSBO-358P
Mcde: 8DPSK-2480

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Lmit Over Height Degree
MHz aBuv dBlm  o8uV/im  dBuvim @B Delestor  om degree  Comment

1 2520238 28.04 2418 5222 7400 -21.78 peak
2 2577108 2788 2468 5265 7400 -21.34 peak
3 * 2589567 2864 2489 5353 7400 -2047 peak

*Maximum data  x.Over limit  l:over margin

File :20150716TUVELi5\Data #76 Page: 1
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Tel (R6)020-28695960
Hep wwwpr

plesLoom

| Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum (% RH): 21.5/54%RH Time: 18:36:53
EUT: Bluctooth Rock Speaker Distance: 3m
Model: ITSBO-358P g_—,{pgk L CH lest Result: Pass
Note:
[ @00 dBwv/m )
; Gmitl:  —

A

|

’ [

A

y
Y
r/ 1‘
4
a0 i 'f” ﬁ\h Pﬁl
|, A L
.‘w‘a-‘u--a;{»vuw.-«u,u.\,.)_.,*”_‘ SRTOT ROSUPN STLIRPNY VP SR S 1 Jk\MN.' A A p\\ .A.(.ll (T} \.N

2300.000 MHz) e 2430.000
No. Frequency Reading Correct i Result [ Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBu\'Jm)- (dBuVim) (dB)
| 2310.000 27.33 6,7947 34.27 74.00 -39.73 | pcal;
2 | 2390000 | 2803 741 35.44 74.00 3856 | peak
3 | 2400.000 51.14 7.46 | 58.60 74.00 -15.40 | peak
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GUANGZHOU GRG
Ted {86)020-38695960
Huzp:/'www.grgtest.com

METEROLOGY &

TEST TECHNOLOGY

Project No.: E201507088557 Polarziation: Horizontal
Standard: (RE)FCC PART 15 class B3m_PEAK  Power Source: AC 120Vi60Hz
Test item: Radiation Test Date: 2015-7-16
Temp/Hum. (Y% RH): 21.5/54%RH Time: 18:39:33
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P SGDPsie  Lowos Test Result: Pass
Note:
0.0 dBuVW/m
Limat1: _
(1
|
[
|
-3
{ \ '
a0
Wt | b
“ fes Wy WA
s rborn, KA A A AN A A ANt g w“wl‘.vﬂ,'».'-e"’"-‘ Ve Ay
on|
2300000 (MHz] 2430.000
No. Frequency Reading Correct Result l.imi!r Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBu\'{m) (dBuVim) (dB)
1 2310.000 27.86 6.94 34.80 74.00 -39.20 ~ peak [
2 2390.000 28.70 7.41 36.11 74.00 -37.89 peak \
3 2400.000 4981 7.46 §7.27 74.00 -16.73 peak
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Test Report No.

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Ted (86)020-386959:4)
Hetp:www.grgtest. com

lirnjcct No.: EZOISD;»‘ORSSS? Polarziation: Horizontal

Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015-7-16
Temp/Hum.("%RH): 21.5/54%RH Time: 18:41:02

EUT: Bluetooth Rock Speaker Distance: 3m

Model: ITSBO-358P 9d£g k  LowcH Test Result: Pass .
Note:

0.0 d8uV/m

Lamit1: _—
f
| |
" [
@ |
i |
w ¥
| 1
1 2 %
X S _— — —t ST ety
!

00 I
2300.000 T MHz) 2430000 |
No. Frequency Reading Correct Result Limit Margin Remark ’

(MHz) (dBuV/m) Factor(dB/m) (dBuVim) (dBuV/m) (dB) |
I 2310.000 15.97 6.94 2291 54.00 -31.09 AVG
2 2390.000 16.21 741 23.62 \ 54.00 -30.38 AVG
3 2400.000 25.64 746 3310 | 54.00 -20.90 AVG
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY

Tel (86)0 H99560

Hitp/waww grgtest com

Project No.: I'I?.OIS(I'»'OSBSS-? Polarziation: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54"RH Time: 18:42:53
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P Qppsic Lew) (H Test Result: Pass
Note:
000 dBuVim .
75 ) B ) Limitl:  —
A
I
|
40 |
| [
$ |
1 ) 2 I\ -
00
2300.000 (MHz) 2430.000
No. Frequency Rending Correet Result Limit I{Inrgin Remark
(MHz) (dBuVim) Factor(dB/m) (dBuVim) (dBuV/m) (dB)
| 2310.000 15.98 6.94 22.92 54.00 -31.08 AVG
2 2390.000 15.99 741 23.40 54.00 -30.60 AVG
3 2400.000 22.38 7.46 29.84 34.00 -24.16 AVG
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY

Fel (86X020-3869996()

Hipwww. grgtest. com

Project No.: E201507088557 Polarziation: Horizontal
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54%RH Time: 18:18:24
EUT: Bluctooth Rock Speaker Distance: 3m
Model: ITSBO-358P @ olpcje  Upah &4 Test Result: Pass
Note: J
800 diuV/m - B
[ Limit1: —
|
{1\
[
i f
J
|
| |
40 | \
J '
/ .\._1
n e T i
00 L l
2450.000 [MHz) 2500,000
‘ No. Frequency Reading Correct Result Limit \larﬁin Remark
(MHz) (dBuV/m) | Factor{dB/m) (dBu\Tf—m)V (dBuV/m) (dB)
' 1 2483.500 21.27 " 7.87 29.14 54.00 -24.86 AVG
2 2500.000 16.81 7.95 24.76 54,00 -29.24 AVG
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Tel (86Y020-38699U60
Hitp:ffwww.grgtest.com
Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART I5 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp/Hum.("RH): 21.5/54%RH Time: 18:19:05
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P  Qolpsk High CH Test Result: Pass
Note:
: élll 0 dB/m )
= Limitl:  — |
<0
;'[ \
= \, )L ]
0.0 - o
2450.000 o [Miiz) 2500.000
—Vo. Frequency Reading Correct | Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (d,B,"Y"m) (dBuVY/m) (dB)
| 2483.500 | 17.92 7.87 25.79 54.00 -28.21 AVG
2 2500000 |  16.58 7.95 24.53 54,00 2947 AVG
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Tel (86)020-386%5960
Httpowww.grgtest. com
Project No.: E2015070885587 Polarziation: Horizontal
| Standard: (RE)FCC PART 15 class B3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp/Hum.(“eRH): 21.5/54%RH Time: 18:20:22
EUT: Bluectooth Rock Speaker Distance: 3m
Model: ITSBO-358P ‘661 Psk hoghen Test Result: Pass
Note: )
£0.0 diuw/m
[ . ”IL\ Limit1:  —
7
|
I‘I i
1
7 ﬁ\\‘
‘I'Iﬂﬁ‘ \
9 ' \ b » 2
Mateug i d uwf'\’l",il > ‘/-J! h’“l'].‘f W U' &' \ “ ! W MJ&“ U if\‘u\‘\)r
0o
2450.000 — Miiz) = 2500.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuVim) | Factor(dB/m) | (dBuVim) | (dBuV/m) {dB)
1 2483.500 51.59 7.87 39.46 74.00 -14.54 peak
[ 2 2500.000 28.30 7.95 36.25 74.00 -37.75 peak
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Test Report No.

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Tl (86)020-38699960
Hetp-/www. grgtest.com

Project No.: E201507088557 i’olarzialion: Vertical
| Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54%RH Time: 18:21:17
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-3S8P  Fopck High CH Test Result: Pass
Note:
800 dBuV/e —
Lamit1: —
I[\‘, .

| 'I I\ UJ" \.?
.‘10\ )JI ‘\ \ r erf | h,wg o ﬁ\f‘.'i‘u‘.‘.',-d.\‘bj

Ut;f

40 ) }
ke e 24 A A iy 'P‘AJJ»N-\&"I“,’#’ W i

0.0
2450000 [MHz) =V 2500000
No. T Frequency  Reading Correct Result Limit Margin | Remark
(MHz) (dBuV/im) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
| | 2483500 51.36 7.87 59.23 74.00 -14.77 peak
2 2500.000 28.83 7.95 36.78 74.00 | -37.22 peak
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16069377 001

GUANGZHOU METEROLOGY & TEST TECHNOLOGY
Tel (86)020-38695960

Hitp: /www grgtest com

GRG

Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54%RH Time: 17:54:37
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P G&FSk  fow cH Test Result: Pass
| Note:
| 800 dBuW/e B
o A [T Ep—
i
.]|
|
> |
| 1
>
&
N
\ ' I] ‘\‘
| 2 A K
40/ |
)\M‘_wtoj ( "M“'\"\ Msrdteng)

1
R \xv/l.-- i

A
et s, Adrrslos
U Y TITR O S L A e e e

0o
2300.000 (MHz) ) 2430.000
oa— . .
No. Frequency Reading Caorrect Result Limit Margin Remark
(MHz) (dBuVim) | Factor(dB/m) (dBuV/m) (dBuVim) (dB) o
1 2310.000 26.97 6.94 3391 74.00 -40.09 peak
2 23%0.000 31.85 741 39.26 74.00 -34.74 peak
3 2400.000 48.02 7.46 5548 74.00 -18.52 peak
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16069377 001

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY

Ted (36Y020-38699660
Hizp://www.grgtest.com

Project No.: E!OISOTORSSST Polarziation: Hofrl;m!air
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54%RH Time: 17:55:40
EUT: Bluetooth Rock Speaker Distance: 3Im
Model: ITSBO-358P GESK Lo cH Test Result: Pass
Note:
[ 900 @uvra
1 Lt —_
8]
[
|
[
|
j |

i\,

1A
. Al | Mg |
. Wil [
- _,,,’.N‘,/..-'-.m,,',.k'--(owc*-'*""‘*‘“"’““N\”“ P VORI P SRR S T LR T
|
0.0
2300.000 T MHz) = e = =eiE 2430000 ‘
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) {(dBuV/m) Factor(dB/m) {dBuV/m) (dBuV/im) (dB)
1 2310.000 27.55 6.94 34.49 74.00 -39.51 peak
2 2390.000 32 741 38.53 74.00 -35.47 peak
3 2400.000 49.66 7.46 57.12 74.00 -16.88 peak
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GUANGZHOU
Tel (36)020-38659960
Hitp:fwww. grprest com

GRG

METEROLOGY & TEST TECHNOLOGY

Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp. /Hum.(%RH): 21.5/54%RH Time: 17:57:26
EUT: Bluetooth Roek Speaker Distance: 3m
Model: ITSBO-358P (Srck s ¢H Test Result: Pass
Note:
80.0 diBuV/m - |
Limat} —_
)
|
0 l
| '
1 2 3 |
_..,__,r_ —— ——— — X =1
0 ul ‘
2300 000 [MHz) 2430.000
No. Frequency -i(czding Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor{dB/m) (dBuVim) (dBuVim) | = (dB)
1 2310000 16.09 6.94 23.03 54.00 -30.97 AVG
2 2390.000 15,96 741 23.37 54.00 -30.63 AVG
3 2400.000 16,26 7.46 23,72 54.00 -30.28 AVG
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GUANGZHOU
20-38695960
W grelest.com

GRG METEROLOGY &

TEST TECHNOLOGY

Project No.: E201507088557 Polarziation: Horizontal
Standard: (RE)FCC PART 15 class B3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp/Hum.(“RH): 21.5/54%RH Time: 17:58:35
EUT: Bluctooth Rock Speaker Distance: 3m
Model: ITSBO-358P (5 FCK faw (H Test Result: Pass
Note:
90.0 dBuV/m
Limt1: —_
A
I |
*i
! [
a0 :
Il
|
| i |
‘ 1 3, 2. X N
L]
2300.000 MHz) 2430.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) I"ucmr(dBIm)i Jd!lu\'.’m) (dBuVim) (dB) |
1 2310.000 16.10 6.94 23.04 54.00 -30.96 AVG
2 2390.000 16.66 741 24.07 54.00 -29.93 AVG
3 2400.000 18.93 746 26.39 54.00 -27.61 | AVG




Produkte
Products

Appendix 1

A_ TUVRheinland®

Seite 43 von 60

Prifbericht - Nr.:
Test Report No.

16069377 001

Page 43 of 60

GUANG

Tel (86)020-386956960

Hiep://www grgtest com

Project No.:r FZOI;O"DRS“T_ Poiérziallon: Horizontal
Standard: (RE)FCC PART 15 class B 3m_PEAK  Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp. /Hum.("RH): 21.5/54%RH Time: 18:11:32
EUT: Bluetooth Roek Speaker Distance: Im
Model: ITSBO-358P (7rgp r'-’ijf\ i Test Result: Pass
Note:
I 500 dBuV/im )
Limit1: —_
'R
J
f
Il I
o
W |
Al
(T
| so J wl
| ‘flr ﬂ\rﬂ M i )
(A u" )
.ﬁ"'}\'ﬁ“ V'*W' : )
L ..«'-/‘;'sf<‘-'A‘»«\,Af-n,‘m’._d,’\“w'\"I'.'«Ju'v’-‘i"(“n“v‘,-‘\‘ ACURE(ALR B ¥ q-’ “«i%“."l Wibhedt g
10,0
2450.000 MHz) 2500.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 42.62 7.87 50.49 74.00 -23.51 _peak
2 2500.000 33.20 795 | 41,15 74.00 -32.85 peak
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GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY
Tel (86Y020-38699960
Hutp:/www. grgeest.com

' Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART 15 class B3m_PEAK  Power Source: AC 120V/60Hz
‘ Test item: Radiation Test Date: 2015-7-16
Temp./Hum (% RH): 21.5/54%RH Time: 18:12:51
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-388P &gk High CH Test Result: Pass
Note: z
900 diuV/m
’ o o Lamit1: —_
If—\'
i 1
] 1

\

|

0 |

o ,4 %‘,\? 1 |
‘ I " '%vlfl%“A’&J"’L}q.\,‘Jq\«‘."l..ll_f\'.vr."-’;

[
O 1) (|1 W M l|1 Iy :

wo,
2450.000 [MHz) 2500.000
No. Frequency Reading Correct 7 Result Limit Margin Remark
P {MHz) (dBuVY/m) Faclor[d&frt;)_ (dBuV/m}) (dBu¥Y/m) (dB)
I 2483.500 42.60 7.87 50.47 74.00 -23.53 peak
2 2500.000 28.78 795 3673 | 7400 3727 peak
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GUANGZHOU
Ted (B6)020-3865599¢0)

Hutp A grgtest com

GRG METEROLOGY & T

EST TECHNOLOGY

Project No.: E201507088557 Polarziation: Vertical
Standard: (RE)FCC PART IS5 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%oRH): 21.5/54%RH Time: 18:15:41
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P (0 tce High CH Test Result: Pass
Naote: N
80.0 dBuV/m 1
i o o Limal: - i
I |
8| |
| |
[ |
J
4 |
||
J
{ | 1 2
— o~ = - BN Cy . l'——x,, '
\
0.0
2450000 MHz) 2500.000
No. Frequency Reading Correct Result ‘ Limit Margin Remark
(MHz) (dBuVY/m) Fuctor{(dB/m) (dBuV/im) (dBuV/m) (dB)
1 2483.500 16.70 7.87 24.57 54.00 29,43 AVG
2 2500.000 16.75 7.95 24.70 54.00 -29.30 AVG
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GUANGZHOU GRG
Tel (86)020-38699960
Hitp'www. gratest, com

METEROLOGY & TEST TECHNOLOGY

Project No.: EZOISOTDRSS_.%_’. Polarziation: Horizontal
Standard: (RE)FCC PART 15 class B 3m_AVG Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015-7-16
Temp./Hum.(%RH): 21.5/54%RH Time: 18:16:41
EUT: Bluetooth Rock Speaker Distance: 3m
Model: ITSBO-358P GHk fpigh OB Test Result: Pass
Note:
l
£0.0  dBuV/m - —‘
| Limit] —
|"
A
| ;
|
|
|
40
|
f |
J '.
J LG, ]
0.0
2450.000 [MHz) 2500.000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) ' Factor{dB/m) \ (dBuV/m) {(dBuVim) (dB) -
1 2483.500 18.37 7.87 26.24 54.00 -27.76 AVG
2 2500.000 7.38 7.95 | 2533 54.00 -28.67 AVG
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699860

Htto:/iwww, grgtest.com
Conducted Emission Measurement
Fle 20180717 TUV Dala #7 Date: 2015-9-25 Time: 8:56:15
80.0  douv
Lieil1: —_

Limit2: —

\ |
b S |

40 1

"‘””’*JMW‘»‘ ; iy M\w%
A Ao e i

A
|

0.0

0.150 05 {MHz) 30.000
Site Chamber #1 Phase: L1 Temperature: 23.3
Limit: (CE)FCC PART 15 class B_QP Power:  AC 120V/60Hz Humidity: 61.1 %
EUT: Bluetooth Rock Speaker Test Result: Pass

M/N: ITSBO-358P
Mcde: 8DPSK-2402
Note:

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit Over

MHz dBuv a8 dBuv dBuV dB  Deeclor  Comment
1 0.3940 24.79 651 3130 5708 -2668 QP o
2 03940  6.19 651 1270 47098 -3528 AVG

0.7660  16.53 647 2300 55.00 -33.00 QP

3

4 0.7650 163 647 810 4800 -37.80 AVG
5 11580 13.35 6.54 1990 55.00 -3610 QP
6 1.1580 045 6.54 7.00 4600 -39.00 AVG
7

8

9

30820 1413 667 2080 56.00 -3520 QP
3.0820 0.53 6.67 720 4500 -3880 AVG
255220 19.95 7.05 2700 60.00 -33.00 QP
10 255220 1525 705 2230 5000 27.70 AVG
41 * 289580 29.71 719 3590 60.00 2310 QP

12 289580  15.31 719 2250 50.00 2750 AVG

*Maximum datz  x:Over limit  liover margin

File :20150717 TUV\Data :#7 Page: 1
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Test Report No.

[l i) GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO..LTD
. Tel (86)020-386989680

Hitp.(fvoned gratest. com
Conducted Emission Measurement
Fie 20150717 TUV Data 98 Date: 2015-9-25 Time: 8:16:59
800 @B
Lan1: _
LmR2: —_
\ |
‘\\

|

% f!’1
.w",'r'i\/”‘

A

ol i

\. 'f“w 1,'”~/Yw'ﬂ””ftw~w.,,wWMWM i

4 AVG
" l‘“',} 1 G “*_',_‘.\#I‘V
\ i A ‘ X
praviiu f Y ﬂr’l-”‘..’ | i M’ \MI WA WAt s tads .w*“ A
an
0.150 05 {NHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 23.3
Limit: (CE)FCC PART 15 class B_QP Power  AC 120V/60Hz Humidity: 61.1%
EUT: Bluetooth Rock Speaker Test Result: Pass

M/N: ITSBO-358P
Mode: 8DPSK-2402
Note:

Reading Correct Measure-
No. Mk.  Freq.  Level Factor —ment Limit Over

T dBuV a8 cBuV 980V o8 Detector  Comment
1 03220 24.40 650 3090 5985 -286.75 QP 3
2 03220 620 850 1270 4965 -3895 AVG
3 03809 2029 651 3580 5806 -2226 QP
4 03899  10.19 651  16.70 4806 -31.38 AVG
5
5

05660 21.60 650 28.10 56.00 -27.80 QP

0.5660 4,10 6.50 1060 46,00 -35.40 AVG
=7 0.7500 19.03 6.47 2550 56.00 -3050 QP
T 07500 073 647 720 4600 -3880 AVG
9 * 15740 2845 658 3503 56.00 -2097 QP
10 15740 292 658 950 46.00 -3650 AVG
1 264780 3135 745 3850 6000 -21.50 QP
12 264780 18.35 7456 2550 50.00 -24.50 AVG

"Maximum data  x:Over limit  l:over margin

File :20150717 TUV\Data #8 Page: 1
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